



檢測報告 Test Report

報告編號 A2230025583116001E
Report No. A2230025583116001E

第 1 頁共 5 頁
Page 1 of 5

報告抬頭公司名稱 瑞昇金屬工業股份有限公司 / 南通鈞元電子材料工業有限公司
Company Name REDSUN METAL IND. CO., LTD / NANTONG CHUN-YUAN
shown on Report EDELECTRONICS IND. CO., LTD.
地址 320030 桃園市中壢區定寧路 2 號 / 江蘇省南通市如東縣洋口化學工業園區黃海三路振洋二路交叉
Address NO.2, DINGNING RD., ZHONGLI DIST., TAOYUAN CITY 320030 /
NANTONG JU-TUNG HSIEN, YANG KOU CHEMICAL INDUSTRIAL
AREA, RUDONG, JIANGSU

以下測試之樣品及樣品信息由申請者提供並確認

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the applicant

樣品名稱 Sample Name 錫膏 SOLDER PASTE
樣品顏色 Color 銀
樣品接收日期 2023.02.21
Sample Received Date Feb. 21, 2023
樣品檢測日期 2023.02.21-2023.02.24
Testing Period Feb. 21, 2023 to Feb. 24, 2023

檢測要求 根據客戶要求，對所提交樣品中的砷(As)，多氯聯苯(PCBs)進行測試。
Test Requested As specified by client, to test Arsenic(As), Polychlorinated Biphenyls(PCBs) in the submitted sample(s).

檢測依據/檢測結果 請參見下頁。
Test Method/Test Result(s) Please refer to the following page(s).

批准

Approved by

陳凱敏

陳凱敏

實驗室經理 Lab Manager

日期

Date

2023.02.24

No. T172792058

上海市閔行區萬芳路 1351 號

No.1351, Wanfang Road, Minhang District, Shanghai, China

上海華測品標檢測技術有限公司

Centre Testing International Pinbiao(Shanghai) Co., Ltd.

檢驗檢測專用章
Inspection & Testing Services

